
2015 GENERAL SEWER PLAN UPDATE 

April 2016 

Prepared by 

J-U-B ENGINEERS, Inc. 

2810 W. Clearwater Ave. Ste. 201 
Kennewick, WA 99336



 

  

2015 GENERAL SEWER PLAN UPDATE 

 
April 2016 

 
Certification 

 
This 2015 General Sewer Plan Update (with exception of Chapter’s 5 and 8) for  

the City of Richland has been prepared under the direction of the following Registered  
Professional Engineers. In compliance with the Washington Department of Ecology  

Requirements for General Sewer Plans, WAC 173-240-050. 
 

 
 
 

 
 
 
 
 
 

Alex J. Fazzari, P.E. 

J-U-B ENGINEERS, INC. 

2810 W. Clearwater Ave., Ste 201 

Kennewick, WA 99336 

(509) 783-2144 
 

 
 

 

  

Preliminary 



[...]
single water body may be listed in multiple categories. 

 

Most of the Columbia River Mainstem fails to meet state and/or tribal Water Quality Standards for critical periods of 

time, mainly in the spring and summer months, for both water temperature and total dissolved gas.  Therefore, this 

water body has been “303(d) listed" for these two pollutants. The status of the TMDLs for these pollutants and the 

potential for future TMDLs for other pollutants are discussed below. 

4.3.2.2  Temperature TMDL 

Development of the temperature TMDL for the Columbia River from the Canadian border to its mouth at the Pacific 

Ocean was initiated by EPA in 2002 and was expected to be finalized by May 2003. However, due to public concerns 

regarding the EPA’s conclusions regarding the impacts of hydroelectric dams and other technical issues, the TMDL 

has been delayed indefinitely. According to conversations with WDOE staff, no schedule for completing the TMDL has 

been established. However, if this TMDL is finalized, it may have a significant impact on the City’s discharge, 

especially during the warmer months. 

4.3.2.3  Dissolved Gas TMDL 

EPA approved WDOE’s submittal of the Total Dissolved Gas (TDG) TMDL for the Mid-Columbia River and Lake 

Roosevelt on July 27, 2004. The area covered by this TMDL includes the Columbia River Mainstem from the 

Canadian border to the Oregon/Washington border. Since the primary source of TDG pollution is hydroelectric dams, 

this TMDL is expected to have minimal impact on municipal wastewater discharges such as the City of Richland’s. 

4.3.3  Future TMDLs 

The WDOE Surface Water Quality Standards website includes Current Rule Activities with the recent update on 

‘Human Health Criteria and Implementation Tools Rulemaking.’ This rulemaking is focusing on water quality standards 

for toxics. Ecology issued a draft rule for public comment in February 2016 and has committed to a final Rule adopted 

in August 2016. This Rule could reduce allowable concentrations of toxins in the effluent primarily due to an increase 

in fish consumption rates. Most toxins accumulate in the fatty portions of edible fish. For example, the current 

Washington WQS for Polychlorinated Biphenyls (PCBs) is 170 pg/l. This concentration is difficult to consistently meet 

at a conventional wastewater treatment plant with advanced secondary treatment. There is not currently any data on 

Richland’s influent concentrations, but typical influent concentrations range from 1,000 – 10,000 pg/l. There is also 

limited to no data on the concentration of toxics in the Columbia River.  If the new rule requires extensive treatment to 

remove toxics, it could trigger advanced oxidation processes after secondary treatment with filtration – which could 

double or triple the cost of treatment. 

 

If the new rules are adopted, TMDLs must be prepared to allocate loading. WDOE does not appear to have immediate 

plans to develop these TMDLs, but this process could be completed in the next five years.  After the TMDL is 

established, it typically takes two permit cycles to gather effluent data, update facilities plans, obtain necessary 

financing authority, design, and construct new treatment facilities to meet the TMDL allocated effluent limits for the 



 
 

 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 4-5 

PERFORMANCE AND DESIGN CRITERIA 

wastewater treatment plants.  Although the entire process could take three or more permit cycles before it is realized 

as an effluent limit, it would have dramatic effects on the City’s WWTP and would require a significant increase in the 

cost of treatment.  This proposed toxics rulemaking is one the City should follow closely. 

 

Once the new rules are finalized, there are compliance strategies that the City should consider.  For example, the 

Spokane River dischargers are developing source control programs in addition to membrane treatment at the end of 

the pipe.  WDOE has been encouraging this form of pollution reduction which may help with permit compliance only if 

the dischargers that provide the source control get credit for the cleanup. 

4.3.4 Existing Discharge Standards 

The City of Richland WWTP operates under NPDES Waste Discharge Permit No. WA-002041-9.  A copy of both the 

current permit and fact sheet are included in Appendix O. The permit was effective on August 1, 2009 and expired on 

July 31, 2014.  The City has applied for renewal of the permit and has been following the terms and conditions of the 

existing permit in the interim.  A draft version of the new permit was submitted to the City in fall 2015.  The City has an 

excellent track record of meeting permit requirements – with no violations in recent history.  In fact, in 2014 the City 

received its 4th consecutive “Outstanding Performance Award” from WDOE. 

 

The permit requires the City to submit a plan and a schedule for continuing to maintain capacity whenever actual flow 

or load reaches 85% of any one of the design criteria for three consecutive months.  The flows and loads for the 

permitted facility are based upon the design criteria as listed in the permit and included in Table 4-2: 

 

Table 4-2 – Design Criteria – 2009 NPDES Permit 

Parameter Design Criteria 85% of Design 

Average flow for maximum month 11.4 mgd 9.7 mgd 

BOD5 loading for maximum month 17,250 lbs/day 14,663 lbs/day 

TSS loading for maximum month 21,200 lbs/day 18,020 lbs/day 

NH3-N loading for maximum month 2,750 lbs/day 2,338 lbs/day 

 

The only effluent limitations in the permit relate to BOD5, TSS, fecal coliform, pH, residual chlorine, and ammonia.  

The existing effluent limits are presented in Table 4-2. 

  



 
 

 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 4-6 

PERFORMANCE AND DESIGN CRITERIA 

Table 4-3 – Effluent Limits – 2009 NPDES Permit 

Parameter Average Monthly Maximum Average Weekly 

BOD5 30 mg/L, 2,588 lbs/day, 85% removal of influent BOD5 45 mg/L, 3,882 lbs/day 

TSS 30 mg/L, 2,852 lbs/day, 85% removal of influent TSS 45 mg/L, 4,278 lbs/day 

Fecal Coliform Bacteria 200/100 mL 400/100 mL 

Parameter Average Monthly Maximum Daily 

NH3-N 18.5 mg/L, 1,759 lbs/day, 85% removal of influent NH3-N 27.7 mg/L, 2,634 lbs/day 

Residual Chlorine N/A 0.5mg/L, 48 lbs/day 

Parameter Daily 

pH 6.0 ≤ pH ≤ 9.0 

4.4 Expected Future Discharge Standards 

Based upon inquires made to the WDOE Staff, the new discharge permit is expected to be issued in 2016.  A draft 

was submitted to the City in fall of 2015 and it appears that the permit will remain largely unchanged.  There are some 

minor clarifications to the mixing zone and there is a requirement for an Outfall Evaluation. It should be noted that 

statewide trending for discharge permits includes various levels of water quality and source control testing beyond 

what existing permit holders have experienced in the past.  For example, Walla Walla and College Place are now 

required to conduct PCB testing and develop toxic management control plans.  The City should review the existing 

pretreatment program and source control programs with an eye towards reducing the compliance effort to meet future 

discharge limits for toxics.  While the permit conditions that will result from current rule-making efforts are far from 

clear, the evidence points toward more stringent standards.  Involvement with the rule-making is critical to provide as 

much compliance flexibility as possible plus reasonable compliance schedules for any required upgrades. 

 



 

 

 

CHAPTER 5 

Wastewater Treatment Plant 



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-1 

WASTEWATER TREATMENT PLANT WASTEWATER TREATMENT PLANT 

 – Wastewater Treatment Plant 

5.1 Introduction 

This Chapter of the General Sewer Plan evaluates the capacity and condition of the existing facilities at the City of 

Richland Wastewater Treatment Plant (WWTP) to adequately treat current and projected flow and loads to meet 

current NPDES permit discharge requirements. The chapter relies heavily on both previous work and plant input to 

determine the reliable treatment capacity of each individual unit process. A list of short-term recommended 

improvements and subsequent process evaluations is the primary outcome of the chapter. 

 

The WWTP treats primarily municipal wastewater through primary sedimentation and secondary activated sludge 

process. Chlorine is injected prior to discharge to the Columbia River for disinfection. Solids are thickened with 

dissolved air flotation, mesophillicaly digested, dewatered on belt presses and transported to the City composting 

facility to attain a Class A compost which is sold to the public through wholesale distributors. 

 

Except for the aeration basins and air delivery system, the facilities at WWTP have not been substantially upgraded 

since original design. The original surface aerated basins were converted in 2000 and 2003 to plug flow staged 

aeration basins with disc diffuser aeration. 

5.1.1 Approach 

Documentation review was used as the basis of the evaluation of the hydraulic and treatment capacity of the unit 

processes. This documentation review included previous sewer comprehensive plans, design documentation of plant 

facilities, and process capacity evaluations. Primary sources include the following: 

 

 WWTP Capacity Assessment Report (2003) 

 General Sewer Plan Update (2004) 

 Original Design documentation (1988)  

 Operations and Maintenance Manual (2008) 

 

Current and projected flow and loads were adopted from the analysis presented in Chapter 3. Additional analysis on 

the solids stream was conducted in this Chapter to identify any gross incongruities in the WWTP solids balance, and 

analyze digester loadings under different solid thickening scenarios than those currently in use. The current and 

projected loadings were compared to the estimated unit capacities developed from previous documentation to 

estimate available capacity in each unit process.  

 

Subsequent to the preliminary unit process capacity analysis, a workshop was held with City staff to review the initial 

findings and assess the condition of existing facilities. The workshop presentation is included as Appendix L. A two-

hour walkthrough with WWTP plant staff of the facilities identified plant reliability concerns with existing equipment. 

Plant staff highlighted the criticality of existing equipment for reliable operation of plant facilities. Both the condition 

and criticality of equipment to plant operations were inventoried and used to determine the recommended upgrades. 



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-2 

WASTEWATER TREATMENT PLANT WASTEWATER TREATMENT PLANT 

5.1.2 Current Plant Upgrades 

The Solids Upgrade Project, currently in construction, includes replacement of thickening and dewatering equipment, 

and the waste activated sludge (WAS) pumps. The Disinfection Upgrade Project replaces the existing chlorine gas 

system with a hypochlorite generation and supply system. The City is procured and installed the new hypochlorite 

production and injection system in June 2015. 

5.1.3 NPDES Permit 

A summary of the 2009 NPDES permit is shown in Tables 4.1 and 4.2 which identify the allowed influent flows and 

loads as well as the discharge requirements. As can be noted by the ammonia discharge limit, which is below the 

influent ammonia concentration, partial nitrification in the secondary process is required. The permit and fact sheet 

are included in Appendix O. 

5.1.4 Influent Flows and Loads 

The current influent flow and loads are shown in Table 5-1 and the projected influent flow and loads are shown Table 

5-2. As described in Chapter 3, these are based on measured influent loads with projections calculated using current 

peaking factors and projected population growth. Table 5-3 presents the current influent values compared to rated 

plant capacity. Table 5-4 presents the projected influent values compared to rated plant capacity.  The current TSS 

and BOD loadings are nearly 80 percent of rated plant capacity and the projected 20-year BOD and TSS loadings 

are over 100 percent of plant rated capacity. Both current and projected influent flows remain below plant rated 

capacity. Both the BOD and TSS concentration have increased over 50 percent from the original design criteria. The 

increases in concentration can be due to water conservation measures and sewer conveyance system upgrades. 

However, the highest loadings tend to be during the lowest flows, which points to the influent sampler measuring 

settled as well as suspended material. In the 2004 General Sewer Plan the accuracy of influent sampling of BOD and 

TSS was questioned. The solids balance analysis, as described in Section 5.3 of this chapter, also reveals 

discrepancies between the influent loadings and primary solids production. To verify the accuracy of the influent 

sampler, plant staff increased the flow rate near the sampler. BOD and TSS loadings initially decreased to 

concentrations more in-line the plant effluent permit, but in the wet weather months of 2014 the BOD and TSS 

loadings were in-line with previous years data analyzed in Chapter 3. Continued monitoring is required to verify the 

influent loadings continue to trend downward over seasonal variations in flow and load conditions. 

 

In addition to the requisite flow and load parameters of Average Day, Maximum Month, Peak Hour and Peak Event 

which are considered in determining the hydraulic and treatment capacity of each unit process, a Maximum Three 

Month value has been calculated for current and projected flow and loads. Washington Administrative Code (WAC) 

requires that a WWTP upon exceeding 85% of the permitted flows and loads for three consecutive months must 

undertake either improvements to increase treatment capacity or an engineering report to reevaluate or "rerate" the 

plant capacity. 

  



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-3 

WASTEWATER TREATMENT PLANT WASTEWATER TREATMENT PLANT 

Table 5-1 – Current Flow and Loads 

 
Flow    
(mgd) 

BOD   
(ppd) 

TSS       
(ppd) 

BOD     
(mg/L) 

TSS  
    (mg/L) 

Average Day 5.70 11,032 12,911 235 273 

Maximum 3 Month 6.20 13.238 16.547 260 321 

Maximum Month 6.25 14,099 18,146 270 348 

Peak Day 7.50 18,870 25,157 302 419 

Peak Hour 9.41 - - - - 

 

 

Table 5-2 – Projected Flow and Loads 

 
Flow   
(mgd) 

BOD   
(ppd) 

TSS       
(ppd) 

BOD      
(mg/L) 

TSS    
  (mg/L) 

Average Day 8.21 15,910 18,620 235 273 

Maximum 3 Month 8.95 19,090 23,830 260 321 

Maximum Month 9.03 20,360 26,250 269 348 

Peak Day 10.83 27,210 36,310 301 418 

Peak Hour 13.54 - - - - 

 
 

Table 5-3 – Current Flow and Load Compared to Plant Capacity 

 
Flow   
(mgd) 

BOD   
 (ppd) 

TSS     
 (ppd) 

BOD    
(mg/L) 

TSS    
  (mg/L) 

Maximum 3 Month 6.25 13,238 16,547 270 348 

Permitted Max Month 11.4 17,250 21,500 181 226 

% of Permitted Capacity 52% 77% 77% - - 

 

 

Table 5-4 – Projected 20-Year Flow and Load Compared to Plant Capacity 

 
Flow   
(mgd) 

BOD   
 (ppd) 

TSS       
(ppd) 

BOD    
(mg/L) 

TSS     
(mg/L) 

Maximum 3 Month 8.78 19,090 23,830 260 321 

Permitted Max Month 11.4 17,250 21,500 181 226 

% of Permitted Capacity 77% 111% 111% - - 

 

  



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-4 

WASTEWATER TREATMENT PLANT WASTEWATER TREATMENT PLANT 

Table 5-3 and Table 5-4 indicate that in the near future (approximately 2020) the three month loadings will exceed 

85% of plant rate capacity assuming a continuation of the current sources to the WWTP.  At that time an engineering 

report will be required by the WAC as stated in the NPDES permit to reassess the capacity of plant and either rerate 

the capacity or develop plant improvements to provide more capacity.  The trigger for this evaluation will be 

determined when three consecutive monthly DMRs show 85% capacity.  We estimate this to be approximately 2020; 

however, recent changes in influent sampling may delay the realization of this requirement further. 

5.2 Unit Process Capacity and Condition Evaluation 

A process flow chart of existing facilities is provided in Figure 5-1.  Key parameters of major unit processes are 

shown in Table 5-5. The following unit processes were evaluated in this Chapter: 

 

 Influent Screening 

 Influent Pumping 

 Secondary Screening 

 Aerated Grit Removal 

 Primary Clarifiers 

 Aeration Basins 

 Secondary Clarification 

 Digestion 



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-5 

WASTEWATER TREATMENT PLANT 

Figure 5-1 – Process Flow of Existing Facilities 

 

 

 

 

 

 



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-6 

WASTEWATER TREATMENT PLANT WASTEWATER TREATMENT PLANT 

Table 5-5 – Major Unit Process Key Parameters 

Process Element Number of Units Design Data 

Bar Screens 1  

    Openings Between Bars, inch  3/8” 

Influent Pumps 4  

    Power, hp  1@75, 3@100 

    Total firm capacity, mgd  24 

Aerated Grit Chambers 1  

    Length, feet  38 

    Width, feet  22 

    Depth, feet  16.5 

    Total volume, gallons  130,000 

Primary Clarifiers 2  

    Diameter, feet  85 

    Sidewater depth, feet  10 

    Surface area per clarifier, square feet  5,674 

Aeration Basins 2  

    Length, feet  145 

    Width, feet  100 

    Sidewater depth, feet  20 

    Volume per basin, MG  1.8 

Secondary Clarifiers 2  

    Diameter, feet  85 

    Sidewater depth, feet  15 

    Surface area per clarifier, square feet  14,314 

Chlorine Contact Chamber 1  

    Volume per chamber, cubic feet  34,000 

Dissolved Air Flotation Thickener 1  

    Diameter, feet  35 

    Depth, feet  10 

    Surface area, square feet  962 

Anaerobic Digester 2  

    Diameter, feet  60 

    Depth, feet  28 

    Volume per digester, gallons  617,000 

Belt Filter Press 2  

    Belt width, meter  2 

 



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-7 

WASTEWATER TREATMENT PLANT WASTEWATER TREATMENT PLANT 

5.2.1 Influent Screening 

Influent screening consists of one automated 3/8-inch bar screen and one manual bar screen, one screenings 

washer-compactor, and a screenings bin. Odor treatment facilities are no longer in-service. Plant staff directs all flow 

to the automated bar screen when it is in-service. 

 

Performance and Capacity: In previous documentation, neither the hydraulics nor the condition of the bar screen 

facility were analyzed: therefore, in this report a hydraulic model was developed to assess the capacity of the bar 

screen. Assuming 50 percent blockage, 14 mgd produces a hydraulic loss that matches the peak hydraulics 

conditions indicated on the original design drawings.  

 

Plant staff reports the performance of the bar-screen to be unsatisfactory. It is over 30 years old and replacement 

parts are difficult to find.  Several major mechanical failures have occurred recently to bearings, motor, and frame 

structure.  Therefore, it is scheduled for replacement in 2017. 

 

Redundancy: The manual bar screen provides 100 percent redundancy on failure of automated bar screen. 

 

Condition: The automated bars screen is nearing the end of its useful life. Deterioration of metal components due to 

exposure to hydrogen sulfide as well as 20 years of uninterrupted service has reduced the reliability of this critical 

unit process. The washer/compactor is also at the end of its useful life. Staff report that the automated bar screen has 

been out of service for repairs multiple times in the past year. This requires use of the manual bar screen and results 

in less effective screening and a higher demand on plant personnel. 

 

The odor control equipment in the screening facility has been out-of-service for multiple years and is no longer 

functioning. Ventilation facilities do not adequately remove odors from the screenings building exposing staff and 

equipment to hydrogen sulfide. 

5.2.2 Influent Pumping 

Influent pumping system includes four vertical turbine pumps with associated valving. Typical operation is one to two 
pumps in-service with the additional pumps providing redundancy. 
 
Performance and Capacity: Three pumps, each with a rated capacity of 9 mgd and one with a 6 mgd capacity 
provide 24 mgd of reliable capacity, which is well above the peak flow values projected over the next 20 years. The 
combination of smaller and larger pumps allows for diurnal variations in flow to be met without the need to store 
influent in the conveyance system.  
 
Redundancy: The multiple pumps available for service provide suitable redundancy for current and future flows. 
 
Condition: The pumps are well-maintained by plant staff, but are over 20 years old and will require major rebuilds in 
the future. The discharge valves had evidence of leaking and corrosion and may need to be replaced in the next 10 
years. Although the pumps are nearing the end of their useful life, the substantial redundancy in the pumping 
capacity reduces the criticality of an influent pump failure to plant operations. 



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-8 

WASTEWATER TREATMENT PLANT WASTEWATER TREATMENT PLANT 

5.2.3 Secondary Screening 

The secondary screening consists of fine screening, washing and compacting. These facilities were added after initial 
plant construction and designed to remove a higher level of screenings material to improve the quality of biosolids. 

5.2.4 Aerated Grit System 

The aerated grit system consists of an aerated grit chamber, aeration blowers, grit pumps, classifiers, and grit bins. It 
is located directly upstream of the primary clarifiers. 
 
Performance and Capacity: The capacity of the aeration grit tank, blowers, pumps and classifiers exceeds the rated 
plant maximum month capacity of 11.5 mgd, applying industry standards and Department of Ecology Orange Book 
design criteria. The equipment is well-maintained and has suitable redundancy. Plant staff reports the aerated grit 
removal system operates reliably, and excessive grit deposition has not been evident upon cleaning of the aeration 
basins or primary clarifiers. 
 
Redundancy: The aerated grit pumps and blowers have suitable redundancy under maximum hydraulic loadings as 
noted in the referenced publications. 
 
Condition: Plant reports all equipment operates reliably. Equipment was not directly observed in the plant walk-
through; therefore, the condition assessment relies on plant staff observations.  Plant staff have noted the need to 
update the odor control in this room. 

5.2.5 Primary Clarifiers 

Primary clarification consists of two circular primary clarifiers, with scum removal, and two air diaphragm pumps, 
which pump both primary sludge and primary scum by alternating the pump suction location. The liquid stream 
continues from primary clarification to the aeration basins. The primary sludge is thickened in the clarifiers then 
transferred with the scum to the digesters. 
 
Performance and Capacity: The Process Capacity Evaluation in 2002 estimated the removal efficiency of primary 
clarifiers under the hydraulic and solids loading of 7.46 mgd and 15,000 ppd to be around 60 percent for total 
suspended solids (TSS) and 40 percent for BOD which is in the expected range of performance. Estimates of the 
primary clarifier hydraulic capacity from previous reports indicate the discharge weir will be submerged at 14 mgd, 
well below the projected plant hydraulic peak loadings. At current flow and loads plant staff operate only one of the 
two clarifiers year-round; however, the plant did start operating both clarifiers in December 2015 to alleviate some 
problems that were occurring in the aeration basins.. The reduction in removal efficiency of the primary clarifiers at 
higher hydraulic loadings, than previously assessed, places a larger treatment burden on the aeration basins. 
However, as described in the subsequent section, only one of two aeration basins is currently operated year-round. 
Current and projected overflow rates with two clarifiers in-service are compared in Table 5-6 to Orange Book 
recommended values. 
  



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-9 

WASTEWATER TREATMENT PLANT WASTEWATER TREATMENT PLANT 

Table 5-6 – Projected Overflow Rates Compared to Orange Book 

 
Current Flow   

(mgd) 
Overflow Rate    

(gpd/sf) 
Projected Flow   

   (mgd) 
Overflow Rate    

(gpd/sf) 
Orange Book    

(gpd/sf) 

Average Annual 5.70 494 7.99 693 800 

Maximum Month 6.25 542 8.79 762 1,200 

Peak Day 7.50 651 10.50 911 2,000 

 
The primary sludge diaphragm pumps reliably convey thickened primary sludge to the digesters. However primary 
sludge flow measurement based on pump stroke and volume calculations may be inaccurate, as was the case with 
WAS flow calculation prior to replacement of the air diaphragm pumps with rotary lobe pumps and magnetic flow 
meters. 
 
Redundancy: At current flows and loads, 100 percent year round redundancy of the primary clarification system 
exists. At projected loads, plant staff will have the flexibility to run a primary clarifier during higher flow periods to 
increase the removal efficiency of the system and reduce the loading to the secondary system. 
 
Condition: The primary clarifiers are well-maintained, but will require recoating to prevent deterioration of the 
mechanism and extend the equipment’s useful life. The gear drives are scheduled to be rebuilt in 2017. The air 
diaphragm pumps are near the end of their useful life, but continue perform reliably. 

5.2.6 Aeration Basins 

The aeration basins consist of two aeration basins, two 300-hp turbo blowers and four 125-hp multi-stage centrifugal 

blowers. Each aeration basin has seven zones with automated dissolved oxygen control at each stage. Typically the 

first stage is unaerated and operated as a biological selector. The remaining zones are aerated under normal 

operation although the second zone can also be run as unaerated in a larger selector is required. 

 

Performance and Capacity: The performance and the capacity of the aeration basins has been extensively studied 

in previous documentation including the WWTP Capacity Assessment Report (2004). This analysis relies on the 

biological modeling presented in those studies. Currently the plant operates year-round with one aeration basin in-

service and one 300-hp blower in-service. The projected flows and loads over the planning period increased by only 

50 percent. Sufficient aeration and treatment capacity will exist over the planning period, assuming current solids 

retention times are maintained. 

 

Condition: The aeration basins and blowers are in good condition. However, staff have noted some warping of the 

marine plywood separating the five individual cells – this may be causing some by-passing of mixed liquor from Cell 1 

directly to Cell 5.  Repair or replacement of the plywood should be considered.  Maintenance and repair of the 

diffuser system and blowers is ongoing to maintain reliable operation.  



 
 

J-U-B ENGINEERS, INC.  //   CITY OF RICHLAND – 2015 GENERAL SEWER PLAN UPDATE   //   APRIL 2016           Page 5-10 